[ A

| 8 | 10 11 | 2 | 3 % 15 | 16
"W 751 DO NOT SCALE PARTS LIST propeRrror sx s o | ©
REF | QTY DESCRIPTION PART NUMBER MATERIAL DWGNo [4]
A HORIZONTAL TRACK = INT. HT + 762 1 ! TOP PANEL ASSEMBLY W750 Wﬁ_ﬂmﬂ%ﬂﬂgomo
2 | AR [INTERMEDIATE PANEL W75 | trrmmsormares
3 | 1 [BoTTOMPANEL W70 | oo
—_ 4 | 1 [10"HORIZONTAL TRACK OFF SIDE 3010241060318 | MILD STEEL, GALVANISED W 220
—r@ 5 | 1 [10"HORIZONTAL TRACK NEAR SIDE 3010241060418 | MILD STEEL, GALVANISED W 220
6 | 1 |VERTICAL TRACK 3011031-02000 | MILD STEEL, GALVANISED W 220
B n 7 | AR [RIVETHEMLOCK 1/4" x 14 5mm 30110-1002-14 B
N 8 | 2 [SEMIRIGID SIDE SEAL 30135150A7470 W 268
o 9 [ 2 [COTTERPIN3x 19mm 30110-1009-07
— zm 10 | 2 [CABLE ANCHOR BRACKET 3015803-00000 -
e 11 | 2 JCLEVISPIN5/16"x 1" 30110-1004-01
Z 12 | 1 |BOTTOM SEAL CARRIER 3013513-000UK | PVC
S = 13 | 1 |DUAL DUROMETER BOTTOM SEAL 3013510-000UK ¢
14 | 2 |MOUNTING ANGLE 3011796-10000 | MILD STEEL, GALVANISED SW 89
15 | 1 [PULLSTRAP19' 30123-0000015
n 16 | AR |BLIND HOLE RIVET (D850) 301850-000000 I~
17 | 1 [1715 GRAB HANDLE 3011715-00000 | MILD STEEL, 'E' COATED
18 | 1 [7510LOCK ASSEMBLY 30175-10-0000
0 z 19 | 2 [STAINLESS STEEL CABLE 125" LONG 301-1230-0000 | STAINLESS STEEL P
E 20 | 1 [2137 LATCH PLATE 3012137-000SS | STAINLESS STEEL W84
| = 21 | 2 [BOTTOMROLLER WEAR PLATE 3015600-00030 | STAINLESS STEEL W 263 |
< 22 | 2 [BOTTOMROLLER BRACKET 3015600-00020 | STAINLESS STEEL W 263
23 | 2 [BOTTOMROLLER CLAMP 3015600-00040 | STAINLESS STEEL W 263
£ 2 | 2 [menviocnut 302-060160023 £
25 | AR [TRACKROLLER 301299610000 | STAINLESS STEEL SW 27
26 | AR [TUBULAR INTERSEAL 3011720-000UK W81
- 27 | AR |END ROLLER HINGE 30112071040 | STAINLESS STEEL
28 | AR [CENTRE HINGE (MALE/FEM) 30115-1-00020 | STAINLESS STEEL
29 | AR [ROLLER cLAWP 3011208-1-200 | STAINLESS STEEL W 731
F 30 | AR [SPACER WASHER (ROLLER SHAFT) 30106-0000000 F
31 | 1 [DUAL DUROMETER TOP SEAL 3015464-000UK
32 | 1 [TOPCLOSURE ARM OFF SIDE 301-000013375 | STAINLESS STEEL W 300
= 33 | 1 [TOPCLOSURE ARM NEAR SIDE 301-000013376 | STAINLESS STEEL W 300 —
34 | 2 [TOP CLOSURE ARE MOUNTING BRACKET 301192020000 | STAINLESS STEEL W 301
35 | 2 [TRACKSTOPBUMPER 301830000000 | RUBBER
6 36 | 2 [HEXHEAD M6 STOPBOLT 30110-1010-05 6
37 | 2 [spLTPINGi6"x 134" 30110-1009-13
38 | 1 [BALANCER ASSEMBLY
7] 39 | 1 [INTERNAL RELEASE HANDLE 3012188-00000 B
40 | 1 [BOLT 58" x5 112" (FOR ITEM 39) 30110-1010-30
" 41 | AR [SELF TAPPING SCREW 8 x 19mm 30110-1016000 "
42 | AR M6 SHAKEPROOF WASHER 3012228100000
43 | AR [KNURLPIN 30133-1000000 | STAINLESS STEEL
& 44 | 1 [YOKE CENTRE BRACKET 3012319-00000 1
45 | 1 [BALANCER CENTRE BRACKET 3012321-00000
46 | AR [FEMALE HINGE (NO STUDS) 30114-1-00020 | STAINLESS STEEL
| 47 | AR [FEMAILE HINGE WITH STUDS 30113-1-00040 | STAINLESS STEEL |
48 | AR [MALE HALF HINGE 30112-1-00020 | STAINLESS STEEL
49 | 2 [MB8x75SLOTTED HD SCREW 3010231250198 | STAINLESS STEEL
— 50 | 2 [menyLocNuT 301920000SSM8 | STAINLESS STEEL -
51 | 2 [M8FLAT WASHER 3011188000000 | STAINLESS STEEL
52 | 1 [MOUNTING BRACKET OFF SIDE 301152-000000
J 53 | 1 [MOUNTING BRACKET NEAR SIDE 301153-000000 J
54 | 1 [ PLAN CORNER PLATE OFF SIDE 3011037-00000
55 | 1 |['B'PLAN CORNER PLATE NEAR SIDE 3011036-00000
n 56 | AR |AVDEL HEMLOCK RIVET 30110-1002-14 I~
57 | 1 [3m wHiZnUT 30110-1063-02
58 | 1 [3/8"x3/4" HEXHEAD BOLT 30110-1010-21
K 59 | AR [NYLON SLEEVE (56mm) 3010305002054 | NYLON W 368-000 K
60 | AR [M6PLAINNUT 3012220240000 | STAINLESS STEEL
| 61 | 1 [NAMEPLATE 3010000000010 W 368-000 B
62 | AR [1/8"x 10mmRIVET 30110-1002-05 | STAINLESS STEEL
63 | 1 [M8x30mmHEXBOLT BZP 30110-1010-13 W 368-000
L 64 | 1 [mewiznuT 30110-1063-03 | STAINLESS STEEL L
M ¢ 75110 TYPE LOCK "
REAR -
— FRAME PILLAR G OF DOOR APERTURE -
PANELS & LATCH PLATE
~J
N N
= -
PROJECT | ANTI-FINGER TRAP
- | u
108 - BBLOER
& \@ FsH
216 CUT OUT ,.o\,naw”r KEVIN HOPKINS
0 ; 0
Industries
1 LATCHPLATE POSITION FOR
ITEM 18 ONLY
G FAND PART No |
TS 50 SAFEGUARD SHUTTER 2
EXPLODED VIEW m
AU DENSIONS ARE N UNLESS O + IF IN DOUBT ASK!| 3rd aNGLE W 751 A0 M
T I N Y D A i1 7 T 7 T 3 i3 T T

_l 1




